
A TRICKLING FILTER PLANT AT 
CAPE FEAR PUBLIC UTILITY KEEPS 
CHURNING OUT QUALITY EFFLUENT
PAGE 20

tpomag.com
APRIL 2017

No Barrier
Milton Vann
Plant Supervisor
Wilmington, N.C.

Age Is
 

HEARTS AND MINDS: 
Plant tour en masse

PAGE 18

IN MY WORDS: 
Keys to phosphorus analysis

PAGE 34 

TECHNOLOGY DEEP DIVE: 
A smart pumping solution

PAGE 32





WELCOME TO THE 
POWER OF CLARITY

Only Hach provides a solution of connected instruments and 

software to end uncertainty in your water, 24/7.  Streamline your 

operations and costs. Ensure compliance. When data becomes  

actionable insight — that’s The Power of Clarity.

hach.com/clarity FREE INFO – SEE ADVERTISER INDEX



4     TREATMENT PLANT OPERATOR
[...]
12-year-olds in the district’s service area.

Students learned about the water recycling process, uses for recycled 
water, public health and environmental protection, and 
more. After the tour, teachers received instructional 
materials to use back in their classrooms.

The tour earned the district an Excellence in Public 
Education and Outreach Award from the California Asso-
ciation of Sanitation Agencies. “It’s great to get so much 
recognition for the hard work we are doing to educate our 
community,” says Chad Davisson, general manager.

 
MODERN FACILITY

The Ironhouse district serves an area about 90 miles west of San Fran-
cisco. Its $54.5 million water recycling facility, commissioned in October 
2011, has room for expansion to 6.8 mgd.

The tour days grew out of the school system’s established science pro-
gram. For the past 15 years, the schools had sponsored a one-week camping 
program to give sixth-graders a science experience in a nature setting.

“The place they took them to was a 2 1/2-hour drive,” says Roni Gehlke, 
public education and outreach consultant for the Ironhouse district. “Unfor-
tunately, over time the cost became too much for the parents and the schools 
to bear, and they had to cancel it.”

Harvey Yurkovich, principal at Delta Vista Middle School, contacted 
Gehlke to inquire about working on an alternative program. They started plan-
ning in summer 2015 for a two-day experience to include a tour of the Water 
Recycling Facility and day at nearby Bigbreak Regional Shoreline Park.

“On the first day, one school came to our facility while the other went to 
the park,” says Gehlke. “On the second day, we switched. The focus through-
out was on clean water.” Teachers and principals came in ahead of time for 
facility tours; the teachers then prepared the kids with lessons about the 
water recycling facility and its processes.

DOING IT WHOLESALE
The tour logistics were challenging; the solution was creative. Since the 

facility opened, the district had offered hayride tours of the grounds. The 
school tours combined hayrides with visits inside the buildings to observe 
the key processes.

Groups of 28 kids at a time, with teachers and parent chaperones, 
walked the mile-and-a-half from their schools to the plant site, where they 
boarded the hay wagon to begin 45-minute tours. “We had somebody from 
each school at the pickup sites with cellphones making sure all the kids 
were arriving on time,” Gehlke says. “Everything worked very smoothly.”

Because two days of tours would have taken too much time from facility 
operators’ work, the district brought in as tour guides four students from 

Tour-Palooza

‘‘This wasn’t just a made-for-fun event. The principals and teachers 

wanted to make sure it was educational because wastewater  

is among the things they talk about in sixth-grade curriculum.”
RONI GEHLKE

Students from 
Delta Vista Middle 
School sixth-grade 
class toured the 
Ironhouse Sanitary 
District Water 
Recycling Facility 
last March.

the Bay Area Consortium of Water and Wastewater Education (BACWWE), 
a partnership of clean-water agencies and Solano Community College that 
aims to educate a new generation of operators.

The BACWWE students toured the Ironhouse facility and then staffed 
tour stops focused on aeration, microfiltration, UV disinfection and biosol-
ids processing. Gehlke provided them with scripts containing information 
the teachers wanted the kids to learn. The kids saw samples of dried biosol-
ids and were allowed to touch a sample of filtration membrane.

 
NOT JUST A LARK

“The kids asked great ques-
tions — things we weren’t expect-
ing to hear from that level,” says 
Gehlke. “They asked what kind of 
bacteria we use for treatment. Some 
wanted to know what exactly the 
membranes were made of.”

Each child had a journal in 
which to take notes about the visit 
to be used later in writing a report. 
“This wasn’t just a made-for-fun 
event,” says Gehlke. “The principals 
and teachers wanted to make sure it 
was educational because wastewater 
is among the things they talk about 
in the sixth-grade curriculum.”

The kids also received a ques-
tion-and-answer sheet, a short 
write-up on filtration, and pictures 
of the plant, along with items such 
as puzzles and word searches, 
which some teachers let the stu-
dents use for extra credit.

All in all, the event was a hit 
with the kids, and the school sys-
tem will repeat it this year during 
the week of Earth Day (April 22). 
“The teachers appreciated it,” 
Gehlke says. “I think the fact 
they’re doing it again shows it 
worked for them. If they thought 
the kids didn’t get something out of 
it, they wouldn’t be coming back 
this year.”

 

PART OF THE PLAN
The tour program fit perfectly with the Ironhouse district’s outreach 

mission. “In California, water issues are really paramount,” says Davisson. 
“We want to be influential in shaping the next generation so they under-
stand the importance of water sus-
tainability and how our services can 
help with that.

“It’s exciting to reach kids at an 
age when they’re just beginning to 
gain an awareness of environmental 
issues and start impressing on them 
the importance of reuse and respon-
sibility, so that it becomes second 
nature to them. It goes beyond giv-
ing tours and into supporting the 
schools so that they can take infor-
mation back and incorporate it into 
their lesson plans.”

Gehlke adds, “It was great to 
work with the schools and provide 
an opportunity for the kids to walk 
through and see what we do. We’re a 
small district. Our experience shows 
that there are ways for districts our 
size to accomplish tours like these.”

It’s environmental education — 
not one, not 10, but 700 students at a 
time.   

RECYCLING 
IN ACTION

The kids who toured the 
Ironhouse Sanitary District 
Water Recycling Facility got 
to watch trucks filling up at 
one of the district’s two 
recycled water fill stations.

In 2015, the district 
opened a fill station where 
commercial users can receive 
water for purposes like 
construction grading and 
compaction, and landscape 
irrigation. On the tour days, 
trucks were picking up 
water for dust control on a 
freeway construction 
project in the area.

The other fill station lets 
residents tap into recycled 
water at no charge to 
irrigate their lawns, plants, 
trees and gardens.

Ammar Hammauche, Bay Area Consortium of Water and Wastewater  
Education (BACWWE) student, leads sixth-graders from Delta Vista Middle 
School on a plant tour.

The tours included almost 
all the sixth-graders in the 
Oakley school system.



20     TREATMENT PLANT OPERATOR

MAYBE YOU CAN’T TEACH AN OLD DOG NEW TRICKS, 
BUT THAT DOESN’T MEAN AN OLD TREATMENT 
plant can’t keep up with the times.

In fact, the Cape Fear Public Utility Authority’s M’Kean Maffitt Waste-
water Treatment Plant produces exceptional effluent, withstands frequent 
hurricanes, and wins awards, even though its original trickling filter and 
other equipment are 45 years old.

“Our trickling filters are pretty robust,” says Milton Vann, supervisor of 
the plant in Wilmington, North Carolina. “The original one dates to 1972, 
and the second one was added in 1986. Through all those years, we’ve never 
been out of compliance, except for high flows during storms.”

A meticulous operations and maintenance program, implemented daily 
by a dedicated staff, is the key to longevity. “We’ve had the insight not to just 
apply Band-Aids,” says Vann. “We do it the right way and repair things to 
last another 40 to 50 years. We’ve received budgeting from upper manage-
ment to take care of issues when we see them.”

 
OLD BUT EFFECTIVE

The Maffitt plant, named for former engineer M’Kean Maffitt, is one of 
two main wastewater treatment plants in greater Wilmington. It serves 68,000 
people on the south side of the city, plus Wrightstown Beach and a portion 
of New Hanover County. Its design capacity is 12 mgd; flows average 6 to 7 mgd.

Collected through a 1,000-mile sewer system, wastewater enters the plant 
through mechanically raked bar screens, a grit rake and degritter. Then it passes 
through a distribution chamber that controls the flow to one of two circular 
primary clarifiers. Treatment continues in one of two trickling filters.

The older unit uses rock media, while synthetic media fills the newer 
trickler. Bed depth is 6 feet, and the sprinkler arms extend 180 feet end to 
end. The two media types perform similarly. “We’ve run lots of tests, and 
the performance of each filter is about the same — both very good. There 
are only marginal differences.

“While the primaries and chlorination date back to the beginning, most 
of the mechanisms are not original, we’ve replaced them with newer equip-
ment. The filters have provided good service over the years and are excellent 
at handling shock loads. They’re our first line of biological treatment.”

Trickling filter effluent is given a biological polish in a small aeration basin 
before disinfection with chlorine gas. The basin occupies a former secondary 
clarifier and is equipped with coarse-bubble diffusers. After disinfection, efflu-
ent is dechlorinated with sodium bisulfate and discharged to the Cape Fear River.

 
QUALITY WATER

Effluent quality is excellent. The plant has a permit of 25 mg/L for CBOD, 
and reports a level of 5-6 mg/L. Likewise, the TSS limit is 30 mg/L and the 
effluent is in the range of 4-5 mg/L.

wastewater: PLANT
top performer

A TRICKLING FILTER PLANT AT CAPE FEAR PUBLIC UTILITY KEEPS CHURNING OUT 
QUALITY EFFLUENT THROUGH SOUND MAINTENANCE AND JUDICIOUS UPGRADES

STORY: Jim Force
PHOTOGRAPHY: Andrew Craft

No Barrier
Age Is

 

Wastewater at the M’Kean Maffitt plant is filtered through synthetic media in a 
high-rate trickling filter.

The team at M’Kean Maffitt (Southside) Wastewater Treatment Plant includes, from left, 
Steven Styers, operations supervisor; Jason Scott, utility maintenance technician; David 
Baggett, process operation; Robert Gunter, control operator; Milton Vann, plant supervisor; 
Matt Wiencek, control operator; Jeff Flowers, facilities specialist; Randall Turley, process 
operator; Todd Childers and Darryl Tindall, utility maintenance mechanics; and Brenda 
Williams, administrative support specialist.



MAYBE YOU CAN’T TEACH AN OLD DOG NEW TRICKS, 
BUT THAT DOESN’T MEAN AN OLD TREATMENT 
plant can’t keep up with the times.

In fact, the Cape Fear Public Utility Authority’s M’Kean Maffitt Waste-
water Treatment Plant produces exceptional effluent, withstands frequent 
hurricanes, and wins awards, even though its original trickling filter and 
other equipment are 45 years old.

“Our trickling filters are pretty robust,” says Milton Vann, supervisor of 
the plant in Wilmington, North Carolina. “The original one dates to 1972, 
and the second one was added in 1986. Through all those years, we’ve never 
been out of compliance, except for high flows during storms.”

A meticulous operations and maintenance program, implemented daily 
by a dedicated staff, is the key to longevity. “We’ve had the insight not to just 
apply Band-Aids,” says Vann. “We do it the right way and repair things to 
last another 40 to 50 years. We’ve received budgeting from upper manage-
ment to take care of issues when we see them.”

 
OLD BUT EFFECTIVE

The Maffitt plant, named for former engineer M’Kean Maffitt, is one of 
two main wastewater treatment plants in greater Wilmington. It serves 68,000 
people on the south side of the city, plus Wrightstown Beach and a portion 
of New Hanover County. Its design capacity is 12 mgd; flows average 6 to 7 mgd.

Collected through a 1,000-mile sewer system, wastewater enters the plant 
through mechanically raked bar screens, a grit rake and degritter. Then it passes 
through a distribution chamber that controls the flow to one of two circular 
primary clarifiers. Treatment continues in one of two trickling filters.

The older unit uses rock media, while synthetic media fills the newer 
trickler. Bed depth is 6 feet, and the sprinkler arms extend 180 feet end to 
end. The two media types perform similarly. “We’ve run lots of tests, and 
the performance of each filter is about the same — both very good. There 
are only marginal differences.

“While the primaries and chlorination date back to the beginning, most 
of the mechanisms are not original, we’ve replaced them with newer equip-
ment. The filters have provided good service over the years and are excellent 
at handling shock loads. They’re our first line of biological treatment.”

Trickling filter effluent is given a biological polish in a small aeration basin 
before disinfection with chlorine gas. The basin occupies a former secondary 
clarifier and is equipped with coarse-bubble diffusers. After disinfection, efflu-
ent is dechlorinated with sodium bisulfate and discharged to the Cape Fear River.

 
QUALITY WATER

Effluent quality is excellent. The plant has a permit of 25 mg/L for CBOD, 
and reports a level of 5-6 mg/L. Likewise, the TSS limit is 30 mg/L and the 
effluent is in the range of 4-5 mg/L.

wastewater: PLANT
top performer

A TRICKLING FILTER PLANT AT CAPE FEAR PUBLIC UTILITY KEEPS CHURNING OUT 
QUALITY EFFLUENT THROUGH SOUND MAINTENANCE AND JUDICIOUS UPGRADES

STORY: Jim Force
PHOTOGRAPHY: Andrew Craft

No Barrier
Age Is

 

Wastewater at the M’Kean Maffitt plant is filtered through synthetic media in a 
high-rate trickling filter.

The team at M’Kean Maffitt (Southside) Wastewater Treatment Plant includes, from left, 
Steven Styers, operations supervisor; Jason Scott, utility maintenance technician; David 
Baggett, process operation; Robert Gunter, control operator; Milton Vann, plant supervisor; 
Matt Wiencek, control operator; Jeff Flowers, facilities specialist; Randall Turley, process 
operator; Todd Childers and Darryl Tindall, utility maintenance mechanics; and Brenda 
Williams, administrative support specialist.



22     TREATMENT PLANT OPERATOR

“That’s absolutely amazing for a trickling filter plant,” says Vann.
Anaerobically digested biosolids (digester capacities 500,000 gallons to 

1 million gallons) are sent to gravity thickeners (Ashbrook Simon-Hartley) 
and pressed to a dry cake on belt presses (Andritz). The Class B material is 
spread on farmland. A lime stabilization system is on standby and can be 
used to produce Class A biosolids if necessary.

A second treatment plant on the city’s north side, named after another 
former engineer, James Loughlin, is rated for advanced treatment at 16 mgd 
capacity. Some flow diversion between the two plants keeps the Maffitt plant 

flows at or below design. The plant is staffed around the clock. The opera-
tions team is assisted by a central maintenance crew employed by the Cape 
Fear authority. A SCADA system monitors and controls plant processes.

This old-timer will get some new looks in the future. An expansion and 
upgrade is in the works. A design by the firms of McKim & Creed, and Hazen 
and Sawyer is about 90 percent complete. “It was scheduled earlier, but the 
recession reduced building and growth in the area and the project was post-
poned,” says Vann. The improvements will increase plant capacity to 16 mgd 
and enable future expansions to 24 mgd.

 
SOPHISTICATED MAINTENANCE

Like human beings, treatment plants need checkups from time to time 
to maintain good health, and the Maffitt plant has an exceptional program. 
The emphasis is on predictive maintenance, which calls for daily, monthly, 
semi-annual and annual monitoring. “As an older plant, we have to be more 
conscious of predictive maintenance,” Vann says.

To prevent catastrophic failures, the staff regularly prepares assessment 
reports, and an engineering firm has come in to give the plant a heads-up on poten-
tial problems. The maintenance program is computerized and reports required 
maintenance items for the operations supervisor, Steve Styers, each morning.

Styers assigns the tasks to operators who conduct checks on their equip-
ment on each shift, listening for noise and looking for abnormal operations. 
Ben Silvester, central maintenance supervisor, assigns tasks to the mainte-
nance staff. “We do lots of visual inspection, and our maintenance team does 
a great job of handling the day-to-day operations,” Vann says.

M’Kean Maffitt Wastewater Treatment Plant, 
Cape Fear Public Utility Authority,  
Wilmington, North Carolina
BUILT: | 1972
EMPLOYEES: | 14
FLOWS: | 12 mgd design, 6-7 mgd average
POPULATION SERVED: | 68,000
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge
BIOSOLIDS: | Land-applied
RECEIVING STREAM: | Cape Fear River
ANNUAL BUDGET: | $500,000 (operations)
WEBSITE: | www.cfpua.org
GPS COORDINATES: | Latitude: 34°9’55.06”N; longitude: 77°56’46.58”W

Darryl Tindall, utility maintenance mechanic, services a pump in the primary 
sludge pump station.

Vann points to a potential bearing failure in one of the secondary clari-
fiers a few years ago. Through the predictive maintenance program, the staff 
was able to detect the trouble and rebuild the bearing before it went out.

 
IN HARM’S WAY

Wilmington and its treatment facilities are smack in the middle of Hur-
ricane Alley. Storms frequently roar up the east coast of the U.S. As a result, 
Vann and his staff have dealt with huge storms. They also spend a good deal 
of time on emergency preparedness.

Vann says the good thing about hurricanes is that they are predictable. 
That enables the plant staff to be proactive: “We can see it coming and can 
track it.” Storm precautions include lowering the levels in the digesters and 
the wet-end basins to add capacity for storm flows, which have run as high 
as 30 mgd. “We don’t want solids going over the weirs,” says Vann.

The operators also check the diesel-fired generators weekly to make sure 
they are ready to go if needed. The plant often switches to generator power 
in advance of a storm just to make sure everything keeps running if and 
when the main power supply goes out.

The authority also sets up emergency contact centers, and operators and 
upper management can communicate via cellphone and radio. In advance 
of severe weather, additional operators are positioned at the plant and pre-
pared to ride it out. That way, no one has issues trying to get into or out of 
the plant in bad conditions.

Matt Wiencek, control operator, collects an effluent sample.

‘‘We’ve run lots of tests, and the performance 

of each filter is about the same — both very 

good. There are only marginal differences.”
MILTON VANN

Biosolids cake moves through a belt filter press (Andritz Separation).

(continued)



tpomag.com    April 2017   23

“That’s absolutely amazing for a trickling filter plant,” says Vann.
Anaerobically digested biosolids (digester capacities 500,000 gallons to 

1 million gallons) are sent to gravity thickeners (Ashbrook Simon-Hartley) 
and pressed to a dry cake on belt presses (Andritz). The Class B material is 
spread on farmland. A lime stabilization system is on standby and can be 
used to produce Class A biosolids if necessary.

A second treatment plant on the city’s north side, named after another 
former engineer, James Loughlin, is rated for advanced treatment at 16 mgd 
capacity. Some flow diversion between the two plants keeps the Maffitt plant 

flows at or below design. The plant is staffed around the clock. The opera-
tions team is assisted by a central maintenance crew employed by the Cape 
Fear authority. A SCADA system monitors and controls plant processes.

This old-timer will get some new looks in the future. An expansion and 
upgrade is in the works. A design by the firms of McKim & Creed, and Hazen 
and Sawyer is about 90 percent complete. “It was scheduled earlier, but the 
recession reduced building and growth in the area and the project was post-
poned,” says Vann. The improvements will increase plant capacity to 16 mgd 
[...]
gone unnoticed. In 2015, the facility won the North Carolina Eastern Sec-
tion WEA-AWWA award for operations and maintenance. And the plant 
was recently honored with certification under the state Department of Labor’s 
Safety and Health Achievement and Recognition Program (SHARP). The 
program honors organizations that 
develop and maintain good worker 
safety programs.

“We received these awards in 
recognition of our record of excel-
lence for such an old facility,” says 
Vann. “They are a sign of accomplish-
ment and a shot in the arm for every-
body. It was the result of having 
phenomenal support of management 
and staff, and it showed that good 
old hard work pays off.”   

GOOD PEOPLE
The Cape Fear Public Utilities Authority was proud to have 

three of its staff honored recently by the North Carolina 
AWWA-WEF section:

• Robert Daughtry as Wastewater Collections Operator  
of the Year

• Jim Tayson as Water Distribution System Operator  
of the Year

• Michael Richardson for his work in disaster preparedness
A background in construction and piping led Daughtry to a 

key position in the collections division. His work in operations, 
maintenance and data tracking led to his award. He was 
honored for “being diligent about and doing outstanding work 
in tracking and reporting,” as the utility complies with require-
ments of a consent decree.

Daughtry, as collections system supervisor, is responsible 
for more than 1,000 miles of sewers and 143 pumping stations. 
His team aims to video-inspect 20,000 feet of the system and 
clean at least 10 percent each year. The utility uses Envirosight 
cameras and POSM Software.

Tayson, supervisor of water distribution and construction, 
has been with the city since 2004. Under his leadership, the 
department has made several changes in operations, notably 
flushing and valve maintenance practices that have improved 
performance and produced some of the lowest disinfection 
byproduct numbers the system has ever recorded. “We’re an 
older community,” he says. “Our biggest challenges are 
related to our aging infrastructure and trying to keep up with 
the latest technologies to hold our system together.”

Richardson is now retired, but his award was noteworthy 
since the North Carolina section has always honored a utility, 
not one person, for disaster preparedness. At the time, he was 
the utility’s water resources manager. The award cited him for 
advancing disaster preparedness, and thereby strengthening 
the utility’s ability to withstand a disaster.

Despite their age, the plant’s trickling 
filters deliver high-quality treatment.

‘‘We’ve been very 

fortunate in that 

we’ve had no Category 

4 or 5 storms come 

through. ... Our approach 

is to be prepared, let it 

come in and roll out, 

and keep everything 

inside our walls.”
MILTON VANN

M’Kean Maffitt Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

CBOD 160 mg/L 5-6 mg/L 25 mg/L

TSS 170 mg/L 4-5 mg/L 30 mg/L

Andritz Separation, Inc.
800/433-5161
www.andritz.com/separation

Envirosight
866/936-8476
www.envirosight.com

POSM Software
859/274-0041
www.posmsoftware.com

 featured 
  products from:



tpomag.com    April 2017   25

UNMATCHED 
STABILITY FOR 
PROCESS CONTROL 
Our ALPHA chemical metering systems – 
complete with SEEPEX’s progressive cavity 
pumps and controls – o� er customers simple 
plug-and-play installation. They are used 
in a variety of water treatment applications 
including disinfection, pH control, coagulation 
and fl occulation. ALPHA minimizes the amount 
of ancillary equipment, which reduces failure 
potential, complexity and cost. All wetted 
materials within the system are corrosion 
resistant and reliable. 

ADDITIONAL BENEFITS
• NSF/ANSI 61 certifi ed Intelligent Metering

Pumps with accurate and repeatable fl ow
• Minimal pulsation and tighter controls
• No vapor lock

Contact us to purchase your chemical 
metering system.

SEEPEX Inc.
sales.us@seepex.com
T +1 937 864-7150
www.seepex.com

CONVEYING CAPACITY

UP TO 250 USGPH

PRESSURE

UP TO 175 PSI

FREE INFO – SEE ADVERTISER INDEX

FREE INFO – SEE ADVERTISER INDEX

“We’ve been very fortunate in that we’ve had no Category 4 or 5 storms 
come through,” Vann says. “Probably the worst we’ve had was the combina-
tion of Fran and Bertha a few years ago. They hit us back to back and did a 
lot of damage. Our approach is to be prepared, let it come in and roll out, 
and keep everything inside our walls.”

 
EARNED RECOGNITION

The attention to detail and careful planning at the Maffitt plant hasn’t 
gone unnoticed. In 2015, the facility won the North Carolina Eastern Sec-
tion WEA-AWWA award for operations and maintenance. And the plant 
was recently honored with certification under the state Department of Labor’s 
Safety and Health Achievement and Recognition Program (SHARP). The 
program honors organizations that 
develop and maintain good worker 
safety programs.

“We received these awards in 
recognition of our record of excel-
lence for such an old facility,” says 
Vann. “They are a sign of accomplish-
ment and a shot in the arm for every-
body. It was the result of having 
phenomenal support of management 
and staff, and it showed that good 
old hard work pays off.”   

GOOD PEOPLE
The Cape Fear Public Utilities Authority was proud to have 

three of its staff honored recently by the North Carolina 
AWWA-WEF section:

• Robert Daughtry as Wastewater Collections Operator  
of the Year

• Jim Tayson as Water Distribution System Operator  
of the Year

• Michael Richardson for his work in disaster preparedness
A background in construction and piping led Daughtry to a 

key position in the collections division. His work in operations, 
maintenance and data tracking led to his award. He was 
honored for “being diligent about and doing outstanding work 
in tracking and reporting,” as the utility complies with require-
ments of a consent decree.

Daughtry, as collections system supervisor, is responsible 
for more than 1,000 miles of sewers and 143 pumping stations. 
His team aims to video-inspect 20,000 feet of the system and 
clean at least 10 percent each year. The utility uses Envirosight 
cameras and POSM Software.

Tayson, supervisor of water distribution and construction, 
has been with the city since 2004. Under his leadership, the 
department has made several changes in operations, notably 
flushing and valve maintenance practices that have improved 
performance and produced some of the lowest disinfection 
byproduct numbers the system has ever recorded. “We’re an 
older community,” he says. “Our biggest challenges are 
related to our aging infrastructure and trying to keep up with 
the latest technologies to hold our system together.”

Richardson is now retired, but his award was noteworthy 
since the North Carolina section has always honored a utility, 
not one person, for disaster preparedness. At the time, he was 
the utility’s water resources manager. The award cited him for 
advancing disaster preparedness, and thereby strengthening 
the utility’s ability to withstand a disaster.

Despite their age, the plant’s trickling 
filters deliver high-quality treatment.

‘‘We’ve been very 

fortunate in that 

we’ve had no Category 

4 or 5 storms come 

through. ... Our approach 

is to be prepared, let it 

come in and roll out, 

and keep everything 

inside our walls.”
MILTON VANN

M’Kean Maffitt Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

CBOD 160 mg/L 5-6 mg/L 25 mg/L

TSS 170 mg/L 4-5 mg/L 30 mg/L

Andritz Separation, Inc.
800/433-5161
www.andritz.com/separation

Envirosight
866/936-8476
www.envirosight.com

POSM Software
859/274-0041
www.posmsoftware.com

 featured 
  products from:



26     TREATMENT PLANT OPERATOR

That Extra Measure
TREATED RECLAIMED WATER FILLS POPULAR MAN-MADE RECREATION LAKE 
AND PROTECTS THE DRINKING WATER SUPPLY IN DROUGHT-STRICKEN CALIFORNIA

By Doug Day

People around Lake Mission Viejo in California now fish, swim and 
water ski in treated reclaimed wastewater. It comes from the Advanced 
Purified Water Project, a $5.4 million facility built to end the use of 

scarce drinking water to fill the 124-acre man-made lake.
The 0.6 mgd plant opened in October 2016 and will replace about 500,000 

gallons lost daily to evaporation from the lake, whose only natural water 
source is rain. When not needed for the lake, the purified water will be added 
to the Santa Margarita Water District’s reclaimed water system.

 
SAVING POTABLE WATER

The privately owned reservoir serves more than 35,000 members of the 
Lake Association homeowners group that encompasses the city of Mission 
Viejo. Members pay an annual fee for access to the lake, built in the 
mid-1970s.

“The lake was the centerpiece of this master-planned community,” says 
Don Bunts, water district deputy general manager. “A major drought was 
occurring then, and Gov. Jerry Brown was adamant that no potable water 
would be used to fill the lake.” It was eventually filled from a variety of 
sources, and after the drought lifted, drinking water was used to keep it full.

“Gov. Brown is now in office for a second time and we’re in a drought,” 
says Bunts. “The governor has again identified specifically that this was not 
a good use of a very valuable and limited resource.”

 
COMPREHENSIVE TREATMENT

The purification plant draws reclaimed water from the district’s three 
wastewater treatment plants and first puts it through a microfiltration sys-
tem (Wigen Water Technologies) to remove suspended solids, bacteria and 
most viruses. A reverse osmosis system (Wigen) removes minerals, dissolved 
chemicals, viruses and other impurities. The water is then UV disinfected.

“There’s a variety of chemical additions we’re making,” says Bunts. “That’s 
basically to balance out the pH after the RO process so it’s not such an aggres-
sive water. We add ferric chloride at the front end to take out some of the 
phosphorus and nitrogen. We’re also going to add ion exchange for nitrate 
removal. If we have excursions from what the Lake Association feels are 
acceptable values, we can divert the flow through ion exchange so we’re not 
creating a nutrient-rich environment for algae blooms.”

District engineers designed the plant to provide up to 600 acre-feet per 
year, but it’s only needed when the lake level diminishes from evaporation. 
When not used to replenish the lake, the purified water goes back to the dis-
trict’s growing reclaimed water system, which provides nearly 100 million 
gallons a year for local irrigation.

“If and when some other users want that higher-quality water, we would 
make it available,” says Bunts. “It doesn’t now make sense to build 2 miles 
of pipe. It isn’t cost-effective at this juncture.”

 
PUSHING INNOVATION

Unlike reclaimed water that is distributed in purple pipes and includes 
warning labels, the lake has only advisory signs. “To err on the conservative 

SUSTAINABLE
OPERATIONS

Ultrafiltration is key to the advanced 
purification process. Recycled water 
passes through ultrafiltration 
membrane modules (Scinor).

The plant’s reverse osmosis system 
(Wigen Water Technologies).

Lake Mission Viejo.

side, be transparent, and make sure everyone’s aware of it, we have posted 
signs so that people know that we are using advanced purified water to fill 
the lake,” says Bunts.

The plant was built by W.M Lyles Construction and completed in only 
eight months after project approval. Bunts credits the district board for its 
progressive approach. “All along, even before this project, they are always 
open and even pushing the staff to develop innovative ways to address our 
water-supply issues,” Bunts says.

“Outside of recycled water, we are 100 percent dependent on imported 
water. They understand the significance of securing additional supplies, 
because of drought and, more important, the potential for an earthquake or 
some other calamity that could sever our supply from northern California 
or the Colorado River. By developing local sources, we build reliability for 
our customers.”

 
STRONG SUPPORT

Knowing that people have some reticence about reclaimed or recycled 
water, the homeowners association educated its members about the plans 
and the process to be used. The vote of the plan was unanimous with 91 per-
cent of the eligible members participating. “It’s a testament that people are 
becoming more comfortable with the idea of recycled water and understand 
the technology and realities of the water situation here,” says Bunts.

The next question was paying for it. “The district serves a much greater 

area than just the city of Mission Viejo and the lake,” Bunts says. “We didn’t 
feel it was appropriate for the rest of our ratepayers to pay for this project. 
The Lake Association opted to guarantee payment of all of the capital costs 
over 25 years and pay any additional costs for the treatment.”

The city also provided a grant of $1 million along with a $3 million low-
interest loan to be paid off over 20 years at 2.5 percent interest. In exchange, 
the city will receive enough recycled water to irrigate about 80 percent of its 
parks and medians for 25 years at a discounted price.

The purified water is more expensive than 
drinking water from the State Water Project 
and the Colorado River Aqueduct — about 
$1,600 per acre-foot versus $950. “Once we pay 
off the capital cost, it will be less expensive,” 
notes Bunts. “And we can control the variables 
we can’t control with our wholesale drinking 

water retailer, so we feel long-term 
that we’ll be able to keep the costs 
lower than for potable water.”

 
SIGN OF THINGS TO COME

Because of the drought and gen-
eral scarcity of drinking water, Cal-
ifornia is a leader in reuse and 
recycling. The Mission Viejo project 
is an example of the possibilities. 
“Every use may not need the same 
level of treatment or the same process, 
but providing boutique or designer 
water is the future. It increases the 
ability to use recycled water in other 
applications,” Bunts says.

He cites examples that include 
wider use in cooling towers. Reclaimed 
water is already popular with golf 
courses, but some may want further 
treatment. “In one location here, 
they’re looking at putting in a small 
plant just to water the greens,” Bunts 
says. “You can use the better-qual-
ity water on the more delicate grass.”

California is also looking at pilot 
projects to test other processes for 
direct and indirect potable reuse to 
help preserve its drinking water 
supplies.   

‘‘Every use may not need the same level of treatment or the same  

process, but providing boutique or designer water is the future.  

It increases the ability to use recycled water in other applications.”
DON BUNTS

Workers place the facility’s ultrafiltration skids.

Exam anxiety got you down?
Get help on sticky questions with our Exam Study Guide.

An online exclusive. Visit tpomag.com |



tpomag.com    April 2017   27

That Extra Measure
TREATED RECLAIMED WATER FILLS POPULAR MAN-MADE RECREATION LAKE 
AND PROTECTS THE DRINKING WATER SUPPLY IN DROUGHT-STRICKEN CALIFORNIA

By Doug Day

People around Lake Mission Viejo in California now fish, swim and 
water ski in treated reclaimed wastewater. It comes from the Advanced 
Purified Water Project, a $5.4 million facility built to end the use of 

scarce drinking water to fill the 124-acre man-made lake.
The 0.6 mgd plant opened in October 2016 and will replace about 500,000 

gallons lost daily to evaporation from the lake, whose only natural water 
source is rain. When not needed for the lake, the purified water will be added 
to the Santa Margarita Water District’s reclaimed water system.

 
SAVING POTABLE WATER

The privately owned reservoir serves more than 35,000 members of the 
Lake Association homeowners group that encompasses the city of Mission 
Viejo. Members pay an annual fee for access to the lake, built in the 
mid-1970s.

“The lake was the centerpiece of this master-planned community,” says 